



ATTAR

Advanced Technology Testing and Research

*Acoustic Emission * Slip Resistance Testing
 *Materials Failure Analysis *Corrosion Monitoring
 *Non-Destructive Testing Training

A Division of Engineering Materials Evaluation Pty. Ltd.
 A.C.N. 006 554 785

ATTAR TEST REPORT NUMBER 00/4086

May 4, 2000

Total Pages: 1**DRY SLIP RESISTANCE**


Job No: M00/2577

Prepared for:	Peerless Emulsion Products Pty Ltd 173 Grange Road, FAIRFIELD VIC 3078		
Attention:	Mr Stewart Short		
Test Site:	ATTAR, Unit 27, 134 Springvale Road, Springvale.		
Test Date:	May 4, 2000		
Test Specimens, Size and Quantity:	Test Panel of Vinyl Tiles, coated with 3 top coats of Peerless Elegance Sealer Finish, 3 off, 30x30cm tiles tested		
Preparation:	As received from the factory.		
Fixed/Unfixed:	Fixed.		
Air Temperature:	21°C		
Test Equipment:	Tortus Floor Friction Tester; Tortus Model Mk 2 (with integral printer), Serial No: 154.		
Test Standard:	AS/NZS 4586 - 1999 Slip resistance classification of new pedestrian surface materials.		
Slider Rubber:	4S Batch No. (45)55		
Classification Criteria:	Refer Appendix 1 – Classification Criteria, attached hereto.		
Dynamic Coefficient of Friction	Run 1	Run 2	Mean Rounded to 0.05
	0.72	0.71	0.70
Classification:	Wet	Dry	
	Z	F	

These results apply only to the specimens tested and it is recommended that before selection of flooring or paving materials the effect of service conditions, including maintenance procedures and wear on their slip-resistance be checked.

NOTE: Any specimens supplied will be disposed of in two (2) months time, unless otherwise instructed.

ATTAR


 John Dimopoulos BEng (Mech) Hons.,
 Post. Grad. Dip. Man.
 Mechanical Engineer

C:\My Documents\Reports\SLIPT004086.doc

This report may not be reproduced except in its entirety.